



Centre Court,
Meridian Business Park, Leicester,
LE19 1WD, United Kingdom

Telephone: +44 (0) 116 263 0330
Facsimile: +44 (0) 116 263 0311/12
www.intertek.com/consumergoods

TEST REPORT

NUMBER: LECH00301429B

APPLICANT: Frogwill.com A.Wronski W.Wronski sp.j
Lencewiczka 3/34
01-493 Warsaw
Poland

DATE: 19th June 2009

For the attention of Pawel Wronski

SAMPLE DESCRIPTION: Wooden Beads – Mix (Koraliki Drewniane)

REFERENCE / STYLE NO.: Not specified

RETAILER: Not specified

SAMPLE RECEIVED: 10th June 2009

PURCHASE ORDER: Not specified

TEST REQUEST: BS EN 71-3: 1995 incorporating Amendment No.1 and Corrigendum No.1, EN 71-3:
1994 inc. Amendment A1
(Selected components tested at the client's request)

CONCLUSION: The results of the tests carried out **MEET** the requirements of the requested Standard.

Tests marked (*) in this Test Report are not included in the UKAS Accreditation Schedule for this Laboratory
Opinions and interpretations expressed herein are outside the scope of UKAS Accreditation
Tests marked (^) in this Test Report have been sub-contracted to an agent approved by Intertek



TEST REPORT

NUMBER: LECH00301429B

This report details the clauses appropriate to this item. Those clauses not referred to were considered not applicable.

Specification: BS EN 71-3:1995 incorporating Amendment No.1 and Corrigendum No.1, EN 71-3 : 1994 inc. Amendment A1 – Specification for Migration of Certain Metals.

MEASUREMENT OF MIGRATION OF CERTAIN ELEMENTS BY INDUCTIVELY COUPLED PLASMA ANALYSIS

CLAUSE	TEST	RESULTS
8.1	Coatings of paint, varnish, lacquer, printing ink, polymer and similar coatings	Pass

The following procedure described in EN71 part 3 was used during preparation:

- All samples were adjusted to 1 mol/l unless stated otherwise.

MATERIALS SAMPLED (and sample weight if less than 100mg)

No.	DESCRIPTION	Weight (mg)	Cross-Reference Report	Cross-Reference Date
	COATING			
1	Red bead	55.1		

Any cross-referencing of components of this product was undertaken at the client's request. Samples with a number under cross-reference were tested on the report number given and found to comply with the requirements of BS EN 71-3.

	1†	LIMITS
Arsenic	<5	25
Mercury	<5	60
Selenium	<5	500
Chromium	<5	60
Antimony	<5	60
Cadmium	<5	75
Lead	<5	90
Barium	<20	1000

All results and the limits are quoted as ppm (mg/kg) of the named material.

† Sample weight of items marked with a cross were less than 100mg. The toxic metal content has been calculated as though the sample weight were 100mg in accordance with Clause 8.1.1.

N/T means not tested.

Date of Testing: 16th – 18th June 2009



Centre Court,
Meridian Business Park, Leicester,
LE19 1WD, United Kingdom

Telephone: +44 (0) 116 263 0330
Facsimile: +44 (0) 116 263 0311/12
www.intertek.com/consumergoods

TEST REPORT

NUMBER: LECH00301429B



END OF REPORT